[V

REPAIR PARTS MANUAL

MODEL NO. 252790
Lawn Tractor

18,5/ %6 lahhe

- CRAFTSMAN°

159128 1.13.97T
PRINTED IN U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor when
ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore, it is
not recommended to use this manual as a guide to assemble or disassemble the tractor. Some hardware
and parts are drawn larger in order to more readily identify them.

Each tractor has its own model nhumber.
The model number for your tractor can be found on the fender under the seat.

When ordering parts, always give the following information:

e Product - "Tractor"

» Model Number - "252790"
¢ Part Number

« Part Description

TABLE OF CONTENTS

SCHEMATIC wereeereeeeeceeeeeetsseeessssesssssssssssssssasssssasssssesensassssssssssessesstsssssssmssasanssenssassanes 3
ELECTRICAL aoeneeireeemmrcertessesnstsssssssssssasessresssasassassssessssssssssssssssmssssssssssnssasnasasess I
CHASSIS ouueeresrssssssssessusssessseesssssssssss b s AR 6-7
DRIVE oooeeeeeeeesesassssasessassesasssessssasssessssssessssesessassssssstasssssesssstasstsssssamssseenessasssnsanssssenes 8-9
STEERING WHEEL ..eeeeitieteeieeercassessssssssssssasssnssasassnssssssassesssstssssenesansssssasansasss 10-11
ENGINE ..ooeeeeeeceeecensssssessasesesssessssssssessassassssasassasssassseasssssssstsssssesssasssssasassnssanases 12-13
9] =07 K= O 14
oY =7 PSR 15
MOWER LIFT LEVER cueiuttrietrtrcsrsssesseseseseesssrassssssessssssssssssssasssensessssasssssssssssasasans 16-17
MOWER DECK ..eoeeeeeeeereesseesinessssessssssssssssssssssssesssssssssssensassssssassssssssssssnsssssssasasnes 18-19
TRANSAXLE «eoveieeeceereseresestesssssssssssssssessstes sassessssssssssasssssssasssesessssesassssasssnssasananss 20-21
2

Py



L3

TRACTOR - MODEL NUMBER 917.252790

SCHEMATIC
RED +’|’|“_ BLACK
BATTERY .S-O-LEN-O-'D-I
m RED\;O |__RED
| 1
AMMETER N ! | STARTER
(OPTIONAL) FUSE 30 AMP. N M L@—
_— - - - - 1
. 1 , L )
) | P — -
; | : 'c G,
—QO ! O+ —O——Or ELECTRIC CLUTCH
b e e — | i 1 1 |
CLUTCH / BRAKE G ! L (O
(PEDAL UP) LRy P |
's 1+ O, \SEAT SWITCH
N '\ RED T OCCUPIED
y IGNITION f r TO/:r/l .( “““““ \
< SWITCH A SH !
o I 1 | 1
A ! AT 7
I |
/J (_)L: |
0t 11| |'__b a GROUNDING
|/ PTO (DISENGAGED) CONNECTOR
2 P

A—ﬁ SPARK
BLACK IGNITION PLUGS GAP
A UNIT (2 PLUGS ON
TWIN CYL. ENGINES)
S5 AMS DG & 5600 menTTUT @
jﬁﬁ REGULATOR veLLOW
ALTERNATOR
28 VOLTS AC @ 3600 RPM
(REGULATOR DISCONNECTED)
HEADLIGHTS
BROWN BLACK
NOTE
YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL /7
ALTERNATOR SYSTEM. GEC
THE LIGHTS ARE NOT
CONNECTED TO THE PTO SWITCH 1 11
BATTERY, BUT HAVE THEIR POSITION CIRCUIT
OWN ELECTRICAL SOURCE. oFF c.ce.n 1H!| I[E]|B
BECAUSE OF THIS, THE ;
BRIGHTNESS OF THE LiGHTs —2oN  [C+F.B+EA+D [ ]
WILL CHANGE WITH ENGINE DA
IGNITION SWITCH SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS —O— — @
POSITION | CIRCUIT | “MAKE”
\?VTLELEBDEEgoleﬁéTT%EE%GB%TIS.HTEST REMOVABLE ~ NON-REMOVABLE
OFF 1G+M+L} NONE . CONNECTIONS  CONNECTIONS
RUN/LIGHT B+L A+Y
e 5-L | none | WIRING INSULATED CLIPS
START |Bs1-5] none | NOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR SERVICING OF
s UNIT, THEY SHOULD BE REPLACED TO PROPERLY SECURE YOUR WIRING.




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

ELECTRICAL




REPAIR PARTS

ELECTRICAL

TRACTOR - - MODEL NUMBER 917.252790

KEY
NO.

_
“—O0OOWONOPWON—=

N —
[@R (e} o)} V]

NN N
G-

QU PABALDNMWOLWWNNDND
00N WN2OWN—OWOLOD

NOTE: All component dimensions given in U.S. inches

PART
NO.

144926
74760412
STD551125
STD551025
STD541025
7697J
7603J
109596X
145211
150109
145769
153664
STD551125
73350400
136850
4152J
4799J
146149
108824X
42074
121305X
140301
124211X
141226
109310X
156155
17720408
131563
145673
122822X
154963
140405

DESCRIPTION

Battery

Bolt Hex Head 1/4-20 x 3/4
Washer, Lock 1/4

Washer 9/32 x 5/8 x 16 Ga
Nut Fin Hex 1/4-20

Tube Plastic

Tray, Battery

Clamp, Hose

Bolt 1/4-20 x 7.5 Zinc

Hold down Battery Dash Mount
Nut Push Nylon 1/4"
Switch Interlock Push-In
Washer, Lock 1/4

Nut, Jam Hex 1/4-20
Harness Socket Light W/41524
Bulb Light

Cable, Battery

Cable, Battery

Fuse

Cable, Ground

Switch, Plunger

Switch, Ign

Nut, Ignition Switch

Cover Switch Key

Key, Ignition

Harness Ign.

Screw 1/4-20 x 1/2

Cover, Terminal

Solenoid

Ammeter

Switch, PTO

Ring Retainer PTO

1inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790

CHASSIS AND ENCLOSURES




REPAIR PARTS

KEY PART

NO.

[N TN A W D W G G G G |
COONOIURWNLOOWONDUTHAWRN —

WWWWWWWMNMNNNN N
~NOLWN2AOCOOOARN=

AhWww
—~ O ©Om

NO.

150253
140506
136671X558
73680700
145203
157882
17720408
145166
108067X
19092016
137270
137269
137271
136673X558
136374
121794X
17490612
136373x428
19131312
STD523710
STD541437
136670X558
145243X558
17490512
145244X558
145349
145051X014
145183
141315
141314
142131
74780512
121642X558
19091216
136961
156111
17580408

TRACTOR - - MODEL NUMBER 917.252790
CHASSIS AND ENCLOSURES

DESCRIPTION

Rail, Frame RH

Drawbar, Gt

Panel Asm., Side LH

Nut, Crown Lock Hex 7/16-14 Unc
Dash, Plastic Biack

Dash Lower VGT One-Piece
Screw, Thd Cut 1/4-20 x 1/2
Support, Dash 1-Pc. Battery
Nut, Pal

Washer 9/32 x 1-1/4 x 16 Ga.
Rivet, Ratchet Male

Washer, Nylon

Rivet, Ratchet Female

Hood Asm., Pnt

Lens, Bar Clear

Cover, Access

Screw, Thdrol 3/8-16 x 3/4
Grille

Washer 13/32 x 13/16 x 12 Ga.
Bolt, Fin Hex 3/8-16 x 1

Nut, Crownlock 3/8-16 Unc
Panel Asm., Side RH
Footrest, RH

Screw, Thdrol 5/16-18 x 3/4
Footrest, LH

Bracket, Support Dash
Saddle

Bracket, Support 1-Pc Steering VGT
Bracket Asm., Frame Pivot Lh
Bracket Asm., Frame Pivot Rh
Bracket, Engine Support Rear
Bolt, Fin Hex 5/16-18 x 3/4
Fender, Pnt.

Washer 9/32 x 3/4 x 16 Ga.
Bracket, Axle Front

Bracket, Support Axle/Engine
Screw Tap Tite 1/4-20 x 1/2

KEY PART

NO.

42
43
44
45
47
48
49
50
52
53
56
57
58
59
60
63
64
67
68
69
70
77
84
85
86
88
90
91
92
94
95

NO.

STD533710
136939
136940
154913
17430608
157105
157107
152728
STD541431
137304
154914
73640400
137113
74180412
17490620
19131614
144283
156973
17490508
153991
137159
137308
142992
144911
74760716
STD551143
STD551237
156586
156281X011
100207K
105531X

106 138776
120 19131616

8022J

DESCRIPTION

Bolt, Carriage 3/8-16 x 1
Bracket, Spnsn Front Lh
Bracket, Spnsn Front Rh
Bracket Asm., Susp Chassis Rh
Screw Thdrol 3/8-16 x 1/2
Bracket Asm., Pivot Hood Lh
Bracket Asm., Pivot Hood Rh
Bracket, Chassis Front ’

Nut, Crownlock 5/16-18

Rod, Support Hood

Bracket Asm., Susp Chassis Lh
Nut, Keps Hex 1/4-20

Bracket Asm., Fender

Screw, Mach Cr 1/4-20 x 3/4
Screw Thdrol 3/8-16 x 1-1/4
Washer 13/32 x 1 x 14 Ga.
Washer, Serrated Disc 13/32 x 1
Guide, Beit T/A

Screw, Thd 5/16-18 x 1/2
Shield, Heat Muffler

Guide, Belt Mid Span

Shield, Front

Stop, Over Center Mower
Bracket, Support Transaxle

Bolt, Fin Hex 7/16-14 Unc x 1
Washer, Lock Hvy HLCL. Spr. 7/16
Washer, Lock External Tooth 3/8
Rail, Frame Lh

Plate, Silkscreen Dash

Clip, Fuel Line

Push Nut, Nylon

Screw, Thdrol Hex Head Zinc Mwr
Washer 13/32 x 1 x 16 Ga.

Plug, Hole

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

GROUND DRIVE




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

GROUND DRIVE

KEY PART
NO. NoO. DESCRIPTION

1 9858M1 Key, Woodruff

3 7563R Washer, Thrust, Axle

4 17490508 Screw, Thdrol. 5/16-18 x 1/2 Tyt
5 STD541437 Nut, Crownlock 3/8-16

6 STD561210 Pin, Cotter
7
8
9

149176 Hub Asm. Whee! Rear
12000034 Klip, Ring
140080 Bolt, Hub
10 142509 Disc, Brake
11 136927 Yoke, Brake Disc
12  9204H Locknut 1/2-20
13 139419 Washer, Special
14 138901 Bushing
15 STD551037 Washer 13/32 x 13/16 x 16 Ga.
16 143012 Set, Screw 1/4-28 x 3/4
17  126909X Spring
18 137104 Lever, Brake
19 136926 Cam, Brake Disc

21 23260412 Screw, Flat Head 1/4-28 x 3/4
22 633A109 Gearshift, Lever Assembly
23 106932X Knob

24 136925 Support, Puck Brake

25 136923 Puck, Brake Top

26 137552 Spring, Return

27 17490528 Screw, Hex Wsh Thd. 5/16-18 x 1-
3/4

28 STD541237 Nut, Hex Jam 3/8-16

29 137213 Brake, Rod

30 19131616 Washer 13/32 x 1 x 16 Ga.
34 124236X Cap, Plunger

35 137648 Rod, Parking Brake

36 149412 Spring, Drive Ground

KEY
NO.

37
38
39
40
41
42
44
46
47
48
50
51
52
53
54
55
56
57
59
60
61
62
63
64
65
66
67
68
69

PART
NO.

121749X
150035
74321016
5304J
73631000
8883R
155246
145170
138228
72110612
131494
STD541437
139123
207J
156563
105706X
137153
141756
122253X
122268X
137524
STD551143
74760720
154752
67609
140296
19131312
STD571812
136327

117 73900600

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

DESCRIPTION

Washer 25/32 x 1-1/4 x 16 Ga.
Nyliner

Screw, Fin. #10-24 x 1
Actuator, Interlock Switch
Locknut #10-24

Cover, Pedal

Bracket, Interlock

Retainer, Spring

Clutch Rod

Bolt, Carriage 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler, Fiat

Locknut, Hex 3/8-16

Pulley, Idler, Grooved
Washer, Hardened

Clutch, Arm Assembly
Bearing, Idler

V-Belt

Bracket, Shift Rod, Hi-Lo
Shift Rod, Hi-Lo

Spring Clip, Connecting Link
Puliey, Transaxle

Washer, Lock 7/16

Bolt, Fin Hex 7/16-14 x 1-1/4
Shaft, Clutch/Brake Pedal
Bolt, Shoulder

Washer, Hardened

Washer, Flat

Pin, Roll

Hub, Cover

Nut Lock Fig. 3/8-16 Unc



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

STEERING ASSEMBLY




. REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

STEERING ASSEMBLY

KEY PART

NO.

—
CSOONOUNAWN—

11

— et
~Noobswn

—_
[(o R0 o]

NN NN
W =0

NN
(618N

WWNNDN N
0OV ~N®

WWWWwWw
~NOORWN

el T ]
WN =0 O

NO.

121472X
137094
6855M
136960
136959
6266H
121748X
12000029
121232X
74781044
154779
73901000
121749X
STD551137
STD541537
145103
137347

137155
156011
145182
100711L
155105
152927
19133808
STD523710
126805X
3366R
17490612
104239X
12000034
138136
19111610
STD551131
STD523107
138059
137156
73360600
109850X
73700600
109851X
155246
17490508
154780

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Fitting, Grease

Spindle Asm, LH

Spindle Asm., RH

Bearing, Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Klip #T5304-75

Cap, Spindle

Bolt, Fin Hex 5/8-11 x 2-3/4
Bearing Axle STLT/GT

Nut, Lock Flange 5/8-11 Unc
Washer 25/32x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hicl Spr 3/8
Nut, Lock Center 3/8-24 Unf
Shaft Asm., Steering

Rod Asm., Tie Ball J Ball Vgt (Inc.
Key No. 36-40)

Draglink, Ball Joint Solid Vgt
Support Asm., Steering Vgt
Column, Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Screw

Washer 13/32 x 2-3/8 x 8 Ga.
Bolt, Fin Hex 3/8-16 x 1 Gr. 5
Cap , Wheel Steering

Bearing, Col. Strg.

Screw, Thdrol 3/8-16 x 3/4
Bearing, Flange

Ring, Klip Truarc #5304-75
Bushing, Nyliner Snap

Washer 11/32x 1 x 10 Ga.
Washer, Lock Hvy Hicl Spr 5/16
Bolt, Hex Hd 5/16-18 x 3/4
Gear, Sector Steering

Tie Rod

Jam Nut RH Thread

Joint Asm. Ball RH Thread
Jam Nut LH Thread

Joint Asm. Ball LH Thread
Bracket Switch Interlock VGT97
Screw Thdrol 5/16-18 X 1/2 TYT
Spacer Axle

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

11



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

ENGINE

SPARK ARRESTER KIT

12



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790
ENGINE

KEY PART
NO. NO. DESCRIPTION
1 - Engine (See Breakdown) Kohler
MV185-58560
2 144110 Muffler Asm Kohler VGT (Inc. Key
No. 34)
4 13280328 Nipple Pipe 3/8NPT X 3 - 1/2
5 13200300 Elbow STD 90 Degree 3/8 - 18 NPT
6 138129 Clamp Tube Double Engine
8 121361X Pulley V-Idler
9 150828 Keeper Asm Belt Engine VGT 96
10 105432X Bushing
11 137140 Clutch Electric
12 136907 Pulley Engine VGT Elect Clutch
13 154575 Baffle Air LH VGT
14 154574 Baffle Air RH VGT
15 151346 Tank Fuel Rear 3.50 Yt/Gt

16 109227X Pad Idler
17 106082X Pad Spacer

18 152334 Cap Asm Fuel W/Guage Vented
19 132390300 Plug Oil Drain (Order From Engine
Manufacturer)

20 133439 Control Throttle
21 17720410 Screw Hex Thd Cut 1/4 - 20 X 5/8
22 138672 Control Choke

23 19132616 Washer 13/32 X 1 -5/8 X 16 Ga
24 STD551237 Washer Ext Tooth 3/8
25 73920600 Nut Keps 3/8-24 UNF

26 3645J Bushing

27 139277 Stem Tank Fuel
28 7834R Fuel Line

29 132920 Spark Arrester Kit

30 105037X Strip Foam

32 17490508 Screw Thdrol 5/16 - 18 X 1/2

34 17720408 Screw Thd Cut 1.4 - 20 x 1/2

35 STD551131 Washer Lock 5/16

36 74570512 Screw Hex 5/16 - 16 UNC X 3/4

37 123487X Clamp Hose

39 17490624 Screw Thdrol 3/8 -16 X 1-1/2TT
40 17490652 Screw Thdrol 3/8 - 16 X 3-1/4

41 126197X Washer 1-1/2 OD X 15/32 1D X .250
42 STD551143 Washer Lock 7/16

43 150280 Bolt Hex 7/16 - 20 X 4 -1/4 Ga 5
45 128861 Nut, Flange 1/4-20 Starter Nut
62 137373 Shield, Heat Kohler Vgt

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

13



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

DECALS

13

\

3 715
8

21

17

14 H

16
KEY PART KEY
NO. NO. DESCRIPTION NO.
2 151448 Decal, Grille Garden Trac. IPC 17
3 146705 Decal, Hood, Craftsman, RH 18
4 146706 Decal, Hood, Craftsman, LH 19
5 125690X Decal, 100 DBA 20
7 138048 Decal, Side Panel 21
8 142243 Decal, Side Panel 22
9 146709 Decal, Fender, Craftsman 23
10 145498 Decal, Read Owners Manual --
11 4900J Decal, Clutch/Brake --
13 151452 Decal, Chassis --
14 139346 Decal, V-Belt Schematic
15 151441 Decal Hood Insert --
16 146047 Decal, V-Belt Drive Sch Tract --
WHEELS & TIRES
KEY
NO.
1
2
3
3
4
4
5
5
6
7
8

15 7 4 13
10
8
QO \
> _»
23
23
N —
PART
NO. DESCRIPTION
52-113-54 Decal, Engine Craftsman Kohler
146710 Decal, Insert Strg
138047 Decal, Battery
145005 Decal, Battery Dngr/Psn
156787 Decal, Deck Mower EZ3 Polo
145437 Decal, Europe Stand CE
106202X Reflector, Taillight
145245 Pad, Ftrest Rbr Sq
145247 Fastener, Pop-In Footrest
138311 Decal, Handle Lft Height Adjust
(Lift Handle)
159092 Manual, Oper. (Euro)
159093 Manual, Oper. (Scand)
159128 Manual, Parts
PART
NO. DESCRIPTION
59192 Cap, Valve, Tire
65139 Stem, Valve
106228X427 Rim Assembly, Front
106277X427 Rim Assembly, Rear
8134H Tube, Front {Service ltem Only)
7154J Tube, Rear (Service ltem Only)
106230X Tire, Front
105588X Tire, Rear
278H Fitting, Grease (Front Wheel Only)
6856M Fitting, Grease
9040H Bearing, Flange (Front Wheel Only)
104757X Cap, Axle (Front Wheel Only)
144334 Sealant, Tire (10 oz. Tube)
NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

14



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

SEAT ASSEMBLY

KEY PART

NO.

DO~NITONHLWN =

10
13

NO.

140124
140551
140675
127018X
145006
STD541437
124181X
150176
155925
121246X
121248X

DESCRIPTION

Seat

Bracket, Pivot Seat

Strap, Fender

Bolt, Shoulder 5/16-18 x .62
Clip, Push In Hinged

Nut, Crownlock 3/8-16 Unc
Spring, Seat Cprsn

Bolt 5/16-18unc X 3/4 W/Sems
Pan, Seat

Bracket, Mounting Switch
Bushing, Snap

15

KEY PART

NO.

14
15
16
17
18
19
20
21
22

NO.

72050411
121249X
123740X
123976X
19171912
120068X
124238X
153236
STD541431

DESCRIPTION

Bolt, Carriage 1/4-20 X 1-3/8
Spacer, Split

Spring, Cprsn

Nut, Lock 1/4 Lge Fig Gr. 5
Washer 17/32 x 1-3/16 x 12 Ga.
Knob, Seat 1/2-13 Unc

Cap, Spring Seat

Bolt, Shoulder 5/16-18

Nut, Crownlock 5/16-18 Unc

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790

LIFT ASSEMBLY

16



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

LIFT ASSEMBLY

KEY PART

NO.

NOTE: All component dimensions given in U.S. inches

NO.

121006X
154389
121002X
12000022
19292016
74780624
125631X
122365X
122364X
2876H
146704
STD624008
139868
140302
STD541437
674A247
STD541237
143363
STD551037
5328J
STD523710
127218
S5TD624008
73350800
130171
73800800
150233
110807X
19131016
137150
76020308
137167
138057
155097
123935X
17480512
73540600
19112410
123934X
145212
110452X

DESCRIPTION

Rod Asm., Lever

Shaft Asm., Lift Vgt

Lever Asm., Lift Rh

E-Ring Truarc #5133-87
Washer 29/32 x 1-1/4 x 16 Ga.
Bolt, Fin Hex 3/8-16 x 1-1/2
Grip, Handle Fluted

Button, Plunger

Plunger, Lever Lift

Spring 2-1/8"

Link Lift

Retainer, Spring

Arm, Suspension Vgt

Bearing

Nut, Crownlock 3/8-16 Unc
Spring Asm., Assist Lift

Nut, Hex Jam 3/8-16 Unc
Bracket, Spring Assist
Washer 13/32 x 13/16 x 16 Ga.
Bolt, Adjust Spring Assist
Bolt, Fin Hex 3/8-16 x 1

Link, Front

Retainer, Spring

Nut, Jam Hex 1/2-13 Unc
Trunnion

Nut, Lock W/Wsh 1/2-13 Unc
Trunnion Infin. Height

Nut, Special

Washer 13/32 x 5/8 x 16 Ga.
Spring, Compression Inf Hgt
Pin, Cotter 3/32x 1/2
Rod, Adj Lift

Knob, Inf 3/8-16 Unc
Pointer, Height Indicator
Plug, Hole

Screw, Thdrol 5/16-18 x 3/4 Tyt
Nut, Crownlock 3/8-24
Washer 11/32 x 1-1/2 x 10 Ga.
Scale, Indicator Height

Nut, Hex Flange Lock

Nut Push Phos & Oil

1inch = 25.4 mm

17



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

MOWER DECK

18



REPAIR PARTS

MOWER DECK

KEY
NO.

PART
NO.

1 156948
3 138457
5 STD624008
6 130832
8 850857
9 STD551137
10 140296

11 152443
12 129895
13 137553

14 137152

15 110485X
16 140329

18 STD533106
19 132827
145055

21 STD541431
134753
131267
105304X
25 123713X
110452X
157788
19111016
131491
138776

31 129963
153531
137266
144945

35 17490628
36 STD551037

TRACTOR - - MODEL NUMBER 917.252790

DESCRIPTION

Deck Asm., Mower 46"

Bracket Asm., Sway Bar

Retainer Spring

Arm, Suspension, Rear (Sway Bar)
Bolt, Patched 3/8-24 x 1-1/4 Gr. 8
Washer, Lock Hvy., Unplated 3/8
Washer, Hard Blade, Mower
Vented

Blade, 46" Mower Deck

Bearing, Ball, Mandrel #6204
Shaft Asm. w/Lower Bearing
(Includes Key No. 12)

Housing, Mandrel

Bearing, Ball, Mandre}

Stripper, Mower Round

Bolt, Carriage 5/16-18 x 5/8

Bolt, Hex Head, Shoulder 5/16-18
Baffle, Vortex Mower 46"

Nut, Crownlock 5/16-18 UNC
Stiffener, Bracket

Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector Mower

Washer 11/32 x 5/8 x 16 Ga.
Rod, Hinge

Screw, Hex Head, Thdroll
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Flg. Top Lock Cntr. 9/16
Anchor, Spring Deck 46"

Screw, Thdroll 3/8-16 x 1-3/4 Tytt
Washer 13/32 x 13/16 x 16 Ga.

19

KEY PART

NO.

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
101
102
103
104
105
106
116
117
118
119
126
127

NO.

131494
156086
144917
137273
17490620
122052X
144949
133943
145059
137729
144959
139573
STD541437
72110612
153390
156493
145579
71161010
STD551110
19061216
130758
2029J
137644
133957
73930600
19121414
144948
146763
157251

143651

DESCRIPTION

Pulley, Idler, Flat

Keeper, Belt, ldler

Pulley, Idler, Driven

Spring, Secondary 44/46/50 Vent
Screw, Thdroll 3/8-16 x 1-1/4 Tytt
Spacer, Retainer

Arm, Idler Secondary

Washer, Hardened

Cover, Mandrel Deck

Screw, Thdroll. 1/4-20 x 5/8
V-Belt, Mower, Secondary

V-Belt, Mower, Primary

Nut, Crownlock 3/8-16 UNC

Bolt, Carriage 3/8-16 x 1-1/2 Gr. 5
Washer Felt

Pulley Idler Flat

Cover, Mulching

Screw

Washer, Lock #10

Washer

Latch Asm. Bagger

Nut, Weld

Bolt, Shoulder

Gauge Wheel

Nut, Centerlock 3/8-16 UNC
Washer 3/8 x7/8 x 14 Ga.

Arm, Idler, Primary Deck 46"
Pulley, Idler, V-Groove Dim. 4.25
Mower Service STD Deck - Order
separately Mulcher and Gauge
Wheel components, Key No.s 101-
106 and 116-119)

Mandrel Asm. 44/50" Service
(Includes Key No.'s 8-10, 12-15, 31
and 33)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790

TRANSAXLE




REPAIR PARTS

TRANSAXLE

KEY PART
NO. NO.

4197R
12000034
4199R
4216R
4215R
4217R
6256H
74020652

9 7392M
10 137261
11 4985R
12 6266H
13 4212R
14 137125
15 6276H
16 633A63
17 8118M
18 8740HH1
19 122238X
20 4218R
21 6252H1
22 7810H
23 6262H
24  7393R
25 992R1
26 139111
27 4986R
28 122254X
29 6269H
30 5855H
31 139538

ONOOT WD =

32 6277H
33 4225R
34 7396H
35 4198R
36 4200R
37 7395H
39 139536

40 13320400
41 17580520
45 6271H
46 13060200
49 4895H
50 4222R
51 1529R

TRACTOR - - MODEL NUMBER 917.252790

DESCRIPTION

Axle Shaft

Retaining Ring

Final Drive Gear

Differential Gear

Differential Pinion

Differential Carrier

Axle Thrust Washer

Bolt, Hex Head 3/8-24 x 3-1/4
(1" Thread Length)

Steel Ball

Spring Shift Fork Detent

Shift Fork, High-Low Range
Thrust Bearing Race

4th Reduction Pinion

Shaft, Brake

Snap Ring, Crescent Type
High-Low Range Gears

Needle Bearing

Sintered Iron Bearing

Shift Fork Shaft, High-Low Range
Differential Pinion Spacer
Differential Pinion Bushing
Gripco Centerlock Nut 3/8-24
Shift Fork, R.H.

Oil Seal

Sintered Iron Bearing

Shift Fork Shaft

Shift Fork, L.H.

Shift Shaft, High-Low Range

Oil Seal

Pressure Relief Valve
Gearcase, Reverse Idler Shaft and
Bearings, R.H. (Includes Key No.’s
17,18, 25, 33, 50, 63, 77 and 82)
Dowel Pin

Needle Bearing

Thrust Bearing Race

4th Reduction Gear Shaft

4th Reduction Gear Spacer
Thrust Bearing Race

Gearcase and Bearings, L.H.
(Includes Key Numbers 18, 25, 49,
50 (2), 51 and 52)

Pipe Plug 1/2-14 N.P.T.

Bolt, Hex 5/16-18 UNC x 1-1/4
Oil Seal

Pipe Plug 1/4-18 N.P.T.

Needle Bearlng

Needle Bearing

Needle Bearing

21

KEY PART

NO.

52
53
54
55
56
57
58
59
60
61
62
63
64

65
66
67
68
69
70
71

72
73
74
75
77
79
80
81
82
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98

NO.

8119M
4220R
4209R
4213R
4442R
4195R
4214R
4194R
7528R
4208R
4207R
7398H
4203R

4204R
2898J
12000033
4205R
4206R
1370H
633A69

139120
4201R
12000008
1153R
6803J
1167R
73360700
6270H
136984
5384J
2978J
633A85
8739H1
4924H
19151516
110542X
19181511
75J
6274H
76020412
10040500
74760514
633A109
139535

DESCRIPTION

Needle Bearing

Thrust Bearing Race

3rd Reduction Pinion, Low

4th Reduction Gear

3rd Reduction Pinion Spacer

2nd Reduction Gear Shaft

Final Drive Pinion

1st Reduction Gear Shaft .

1st Reduction Shaft Spacer

3rd Reduction Plnion High

2nd Reduction Gear

Needle Bearing

Low Speed Gear and 2nd
Reductlon Pinion Cluster

Reverse Gear

Key, Hi-Pro 1/8 x 17/32

Klip Ring

Intermediate Speed Gear

High Speed Gear

Thrust Bearing Race

Intermediate and High Speed
Cluster Pinions

Input Shaft

Low Speed Pinion

E-Ring

Reverse Idler Gear

Needle Bearing

Sealing Washer

Nut, Hex, Jam 7/16-20

Oil Seal

Reverse Idler Shaft

Gearshift Lever, Bent

Gearshift Cap

Gearshift Ball Cover and Pin

Shift Lever Guide Ball, Keyed
Spring

Washer 15/32 x 15/16 x 16 Gauge
Shift Mechanism Seal

Washer 9/16 x 15/16 x 12 Gauge
Gearshift Gate and Reinforcement
Shift Ball Cover Gasket

Cotter Pin 1/8 x 3/4

Washer, Lock 5/16

Bolt, Hex Head 5/16-18 UNC x 7/8
Gearshift Lever Assembly
Transaxle Assembly

(Less Brake Drum and Shift Lever)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

AIR INTAKE

BAFFLES AND SHROUD

BREATHER AND VENT

22




REPAIR PARTS

AIR INTAKE
KEY PART

NO.

—
QCQOUWONOMDHW N —

—_ ed ko
NHEWN =

—_
~N o

18

NOT ILLUSTRATED

NO.

X-276-7
52-755-83

52-096-35

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

DESCRIPTION

Wing Nut 1/4-20

Kit, Cover and Tube

(Includes Key Numbers 3 and 4)
Cover, Air Cleaner

52-123-21Tube, Air Intake

231032
52-082-04
45-083-01
45-083-02
237423
X-67-98

52-201-06
277093
52-054-39
X-25-79
X-50-37
X-50-57
X-22-9
25-041-06

25-113-15
52-113-30

Seal, Element Cover
Cover, Air Cleaner Element
Pre-Cleaner

Element

Seal, Air Cleaner Cover
Screw, Hex Washer Head
#10-32 x 9/16 (4)

Base, Air Cleaner

Gasket, Air Cleaner (2)
Elbow, Air Intake

Washer, Plain #10

Screw, Slotted Pan Head
#10-32 x 2-1/4

Screw, Slotted Pan Head
#10-32 x 1-3/4 (2)

Washer, Lock, Internal Tooth
#10 (2)

Gasket, Air Cleaner Elbow

Decal, Air Cleaner
Decal

23

BAFFLES & SHROUD
KEY PART

NO.

OCONO O HhWND—=

NOT ILLUSTRATED

NO.

52-063-41
52-313-05
52-063-42
X-67-83

52-755-70
52-217-01
52-468-16

52-086-11
52-124-23

52-113-46

DESCRIPTION

Baffle, #2 Cylinder Head
Grommet (2)

Baffle, Fuel Pump

Screw, Hex Washer Head
1/4-20 x 7/16 (14)

Kit, Blower Housing .
(Includes Key Numbers 6 thru 8)
Support, Upper Housing
Washer, Flat (2)

Screw 1/4-20 x 5/8 (6)
Baffle, #1 Cylinder Head

Decal, Horsepower (3)

BREATHER & VENT
KEY PART

NO.

- 0QVONO bW

— —h

NO.

X-81-1
X-25-12
52-096-18
52-055-01
X-352-39

52-326-12
52-096-08
52-032-04
52-462-01
52-096-22
275220

DESCRIPTION

Nut, Hex 1/4-20 (2)

Washer, Plain 1/4 (2)

Cover, #2 Cylinder Valve
Gasket, Cover (3)

Stud, #2 Cylinder Valve Cover
1/4-20 x 2-1/4

Hose, Breather

Cover, #1 Upper Cylinder Valve
Seal, Breather

Valve, Umbrella

Cover, #1 Lower Cylinder Valve
Stud, #1 Cylinder Valve Cover
1/4-20 x 3-1/4

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790

KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

CRANKCASE

CARBURETOR

24



REPAIR PARTS

CRANKCASE

KEY PART
NO. NO.

—t d ok
N - O oONOO N WK =

13
14
15
16
17

18
19

20

X-82-2
52-468-12
82-755-16

52-016-05
52-031-01
52-316-06
52-755-50
52-072-12

25-086-12
X-269-43

52-078-05
52-030-10
52-030-11
52-030-12
25-086-10

25-086-13
52-141-02
52-139-08
25-086-11

52-032-10
82-755-17

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

DESCRIPTION

Nut, Hex 5/16-18 (12)

Washer, Flat 5/16 (12)

Kit, #1 Cylinder Barrel

(Includes Key Numbers 4 thru 6)
Valve, Exhaust

Insert, Valve Seat (2)

Guide, Valve (2)

Kit, Qil Relief

Step Stud 5/16-18 x 3/4,
3/8-16 x 5/8, 2" Long (12)
Screw, Hex Flange 5/16-18 x 2 (2)
Ring, Retaining

Shaft, Governor

Bearing, Sleeve, Standard (2)
Bearing, Sleeve .010" (2)
Bearing, Sleeve .020" (2)
Screw, Hex Flange

5/16-18 x 1-1/2 (3)

Screw, Hex Flange

3/8-16 x 3-5/8 (2)

O-Ring

Plug

Screw, Hex Flange

5/16-18 x 3-1/2 (8)

Seal, Oil, Front

Kit, #2 Cylinder Barrel

(Includes Key Numbers 4 thru 6)
Crankcase (Service with Short
Block, Part Number 82 522 30)

CARBURETOR

KEY PART

NO.

—
QW WON OUARW N=

11
12

13
14

15
16
17
18

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

NOT ILLUSTRATED

NO.

52-041-09
52-755-91

52-164-15
X-21-1
X-6-29
X-75-23

235778
X-67-97

41-072-19
52-063-40
25-155-02
52-853-25

271030
52-053-54

25-041-06
X-77-2
232867
X-67-62

25-086-27
25-146-03
52-144-24
25-368-01
25-089-02
25-086-26
25-089-04
25-368-03
25-089-02
52-090-13
25-089-03
25-194-01
25-146-02
25-041-04
25-757-09
25-104-01
25-041-03
25-100-05

25-757-11
25-757-23

DESCRIPTION

Gasket, Intake (2)

Kit, Manifold

(Includes Key Numbers 3 thru 8)
Manifold, Intake

Washer, Lock 5/16 (4)

Screw, Hex Cap 5/16-18 x 2 (4)
Plug, Hex, Countersunk

1/8 N.P.T.F.

Clamp, Cable (2)

Screw, Hex Washer Head

#10-24 x 3/8 (2)

Stud 5/16-18 x 1 (2)

Baffle, Carburetor

Connector, Hose

Kit, Carburetor with Gasket
(Includes Key Numbers 12 thru 14)
Gasket, Carburetor (2)

Carburetor Assembly (Information
Only - Not Available Separately)
(Includes Key Numbers 18 thru 35)
Gasket, Air Cleaner

Nut 5/16 (2)

Strap, Lifting

Screw, Hex Washer Head

1/4-20 x 3/4

Screw, Throttle and Choke Plate (4)
Plate, Choke

Shaft, Throttle with Lever and Seal
Needle, Idle Fuel Adjust

Spring, Idle, Fuel

Screw, Idle Speed Adjust

Spring, Idle Speed

Needle, Main Fuel

Spring, Main Fuel

Lever, Choke

Spring, Choke, Friction

Ball, Choke, Friction

Plate, Throttle

Gasket, Bowl

Kit, Float

Bowl, Fuel

Gasket, Bow! Retainer Screw
Screw, Bow! Retainer

Kit, Carburetor Repair
Kit, Bow! Baffle

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

25



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

CRANKSHAFT

DIPSTICK

CYLINDER HEAD

EXHAUST

26




REPAIR PARTS

CRANKSHAFT

KEY PART
NO. NO.

1 52-014-93
2 52-468-03
52-468-04
52-468-05

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

DESCRIPTION

Crankshaft

Washer, Thrust
Washer, Thrust
Washer, Thrust

119/.122 (AR
.128/.131
.137/.140 (A.R.)

DIPSTICK
KEY PART

NO.
1

NOOAWN

CYLINDER HEAD

NO.
52-038-14

X-25-44

52-032-14
41-153-01
52-126-11
52-123-20
47-139-01

KEY PART

NO.

AWN =

NO.

52-041-20
52-015-08
220534

41-086-02

DESCRIPTION

Dipstick Assembly

(Includes Key Numbers 2 and 3)
Washer, Plain 5/16

Seal, Rubber

O-Ring

Bracket, Oil Tube Support
Tube, Oil Fill 11-7/8

Plug, Hex, Countersunk

3/4 N.P.T.F.

DESCRIPTION

Gasket, Head (2)
Cylinder Head (2)
Washer, Plain 5/16 (18)
Screw, Hex Head
5/16-18 x 1-1/2 (18)

27

ELECTRIC STARTER

KEY PART DESCRIPTION
NO. NO.
1 52-098-12 Starter Assembly
(Includes Key Numbers 4 thru 9)
2 X-20-1 Washer, Lock 1/4 (2)
3 X-81-1 Nut, Hex 1/4-20 (2)
4 82-755-26 Kit, Drive
5 52-081-07 Cap, Drive End
6 52-170-05 Armature
7 52-211-01 Bolt, Thru (2)
8 52-227-10 Cap, Commutator End
9 82-755-28 Kit, Brush
NOT ILLUSTRATED
-- 25-450-03 Tag, Caution
EXHAUST
KEY PART DESCRIPTION
NO. NO.
1 52-126-12 Bracket
2 X-25-72 Washer, Plain (3)
3 52-086-11 Screw 1/4-20 x 5/8 (3)
4 52-041-14 Gasket, Exhaust (2)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

GOVERNOR FUEL PUMP
s P
e
27 24
L]
24
O\ 28 19 g |
29 |
22
5 9 ry)
- e N72 K\
67 i 21PN 23
4 / X 1} ® “\
~ (]
@ % 18§g /19 20
N,/ Pap 18 19
3—o 8 10, io 18
M2, "/
~
o 18 G
®/\1 2 15
i4
IGNITION FLYWHEEL

S

28

oy,
SN Z
SRS -. 2RSS




REPAIR PARTS

FLYWHEEL

KEY PART
NO. NO.

25-162-01
25-086-21

25-112-04
25-157-01
25-086-24
52-468-15
X-286-17

52-025-36

ONOUNMPAhW P=

GOVERNOR

KEY PART
NO. NO.

231355
X-25-12
237022
A-235743-S
52-078-04
X-25-102
X-269-28
X-25-72
52-090-23
277341
52-158-07
25-086-15

—
CQOUWONOOTAWN —

—
N —

52-089-07
X-81-1
X-25-63
52-186-09
52-211-04

—_ ek ek
~NOUO AW

25-141-03
25-158-08
52-079-07
52-079-06
52-090-14
52-089-08
25-086-21

X-67-97

N = —
SO m

N N NN NN
(o)} (¢} HWON =

235778
25-431-01
X-70-3
52-086-05

N NN
O oo

TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - viODEL NUMBER MV18S, TYPE NUMBER 58560

DESCRIPTION

Screen, Grass

Screw, Hex Washer Head

1/4-20 x 5/8 (4)

Spacer (4)

Fan

Screw, Hex Machine 3/8-24 x 1-1/4
Washer, Plain

Key, Square 3/16 x 7/8

Flywheel

DESCRIPTION

Pin, Governor Stop

Washer, Plain 1/4

Washer, Thrust

Kit, Governor Gear

Shaft, Governor Cross
Washer, Plain 1/4 (2)
Retainer, Governor

Washer, Plain 1/4 (2)

Lever, Speed Control

Washer, Tension

Bushing, Throttle Control Lever
Screw, Hex Washer Head
1/4-20 x 1

Spring, Governor

Nut, Hex 1/4-20

Washer, Plain 1/4

Arm, Governor

Screw, Round Head, Square Neck
1/4-20 x 1

Ring, Retaining (4)

Bushing, Linkage Retaining (4)
Linkage, Governor

Linkage, Throttle

Lever, Throttle

Spring, Torsion

Screw, Hex Washer Head
1/4-20 x 5/8

Screw, Hex Washer Head
#10-24 x 3/8 (3)

Clamp, Cable (3)

Bushing, Speed Control Lever
Nut, Hex #10-32

Screw, Hex Head #10-32 x 7/8

FUEL PUMP

KEY PART
NO. NO.

—

47-086-08
52-559-01

X-380-1
X-25-63
25-041-09
25-155-02
X-426-9
52-353-18
25-050-03
15-353-04

QUoONO!MPW N

-

IGNITION

KEY PART
NO. NO.

25-755-03

—

X-132-5
236602
237878
X-67-51
210281

X-67-64

41-155-03
220297

52-313-02
52-132-02
52-126-08
25-086-15

—t ek b
WN - OW Noobhwh

52-584-02
25-086-16

—
A

NOT ILLUSTRATED

-- 47-518-33

-- 52-518-19

DESCRIPTION

Screw, Pozidriv, Truss Head
1/4-20 x 5/8 (2)

Pump, Fuel Assembly
(Includes Key Numbers 3 thru 6)
Connector, Straight

Washer, Plain 1/4 (2)
Gasket, Fuel Pump
Connector, Hose

Clamp, Hose (4)

Line, Fuel, 8"

Filter, Fuel

Line, Fuel, 11-1/2"

DESCRIPTION

Kit, Rectifier-Regulator

(Includes Key Number 2)

Screw, Hex Cap 1/4-20 x 5/8 (2)
Connector, 3 Contact

Kit, Stator (Includes Key Number 5)
Screw, Hex Cap #10-24 x 3/4 (2)
Clip (2)

Screw, Hex Washer Head

#10-32 x 7/16

Connector, 2 Contact

Grommet, Rubber

Grommet

Spark Piug (2)

Bracket, Module

Screw, Hex Washer Head

1/4-20 x 1 (2)

Module, Ignition

Screw, Hex Washer Head

1/4-20 x 7/8 (2)

Lead, Violet, Rectifier-Regulator
(11", 14 Gauge, Uninsulated Push
On Tab Terminals)

Lead, White, Module To Connector
(19-1/2", 14 Gauge, Insulated Push
On Tab, Uninsulated Push On Tab
Terminals)

NOTE: All component dimensions given in U.S. inches
1inch =254 mm

29



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790

KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

OIL PAN OIL FILTER
| | ‘
p @Q g
|, U/
~
3
Q_ l
7 |
l ™~4 2
PISTON AND ROD OIL SWITCH
/ 1

OlL PUMP

CAMSHAFT AND VALVES

30



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.252790
KOHLER ENGINE - MODEL NUMBER MV18S, TYPE NUMBER 58560

OIL PAN LOW OIL PRESSURE SWITCH
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 X-67-64 Screw, Hex Washer Head 1 X-75-23 Plug, Pipe 1/8 N.P.T.F.

#10-32 x 7/16 (2)

2 52-050-03 Filter, Oil Pickup

3 52-199-14 Oil Pan (Includes Key #4 thru 6) CAMSHAFT & VALVES

4 X-702-14 Plug, Cup 1-1/16

5 52-054-07 Elbow, Street KEY PART DESCRIPTION

6 X-75-38 Plug, Hex, Countersunk NO. NO.

1/4 N.P.T.F.
7 X-75-10 Plug, Square Head 3/8 N.P.T.F. (2) 1 52-012-09 Camshaft
8 52-086-12 Screw, Hex Washer Head 2 52-019-03 Tappet (4)
5/16-18 x 1-1/4 (9) 3 41-755-10  Kit, Retainer (4)
9 52-032-10 Seal, Oil, Rear 4 52-413-01 Rotator, Exhaust Valve (2)
5 25-089-01 Spring, Valve (4)
6 52-016-05 Valve, Exhaust (2)
OIL FILTER 7 52-017-08 Valve, Intake (2)
8 52-032-13 Seal, Intake Valve Stem (2)
KEY PART DESCRIPTION 9 230011 Retainer, intake Valve (2)
NO. NO. *  After serial no. 24082000 use:
1 52-012-11 Camshaft
1 52-050-02 Oil Filter 2 52-019-02 Tappet
2 82-755-23 Kit, Oil Filter Adaptor
(Includes Key Numbers 3 thru 5)
3 X-55-15 Screw, Hex Socket Head OIL PUMP
5/16-18 x 1-1/4 (2)
4 X-75-23 Plug, Hex, Countersunk KEY PART DESCRIPTION
1/8 N.P.T.F. NO. NO.
5 52-041-16 Gasket, Oil Filter
1 X-280-25 Pin, Roll
2 52-144-05 Shaft, Oil Pump
PISTON & ROD 3 52-422-01 Spacer, Shim
(As Required, Maximum of 2)
KEY PART DESCRIPTION 4 52-043-05 Gear, Oil Pump
NO. NO. 5 52-393-09 Rotor Set
6 52-096-03 Cover, Oil Pump

1 52-067-67 Connecting Rod, Standard (2) 7 X-67-64 Screw, Hex Washer Head
52-067-68 Connecting Rod .010" (2) #10-32 x 7/16 (4)

2 52-874-11 Piston with Ring Set, Standard (2)

52-874-12 Piston with Ring Set .003" (2) NOT ILLUSTRATED

52-874-13 Piston with Ring Set .010" (2)

52-874-14 Piston with Ring Set .020" (2) -~ 82-522-30 Short Block
52-874-15 Piston with Ring Set .030" (2) -- 52-755-94 Gasket Set

3 230004 Retainer, Piston Pin (4)

4 52-108-09 Ring Set, Standard and .003" (2) RPM Settings: Low Speed: 1150-1650
52-108-10 Ring Set .010" (2) High Speed: 3200-3400
52-108-11 Ring Set .020" (2)

52-108-12 Ring Set .030" (2) NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm

31



For
totl
orv

Thi

For
wor

IN-

FR(
MEI

AP}
This

CRAFTSMAN

IMPORT

Max & ERIK PEDERSEN
Aabyvej 69
DK-8230 Aabyhaej - Aarhus

FORHANDLER

Telefon 86-15 44 44
86-15 41 88

32

PMENT

ed up according
ctive in material

ntain the

e in material or
arge.

IARGE FOR 30
“TER 30 DAYS
IIDING EQUIP-
3E AVAILABLE
1S WARRANTY

ite.




